
1 
 

Operating Instructions and Parts Manual 
Horizontal EVS Band Saw 
Models HBS-916EVS, HBS-1018EVS 
 

 
 

JET 
427 New Sanford Road 
LaVergne, Tennessee 37086 Part No. M-424469 
Ph.: 800-274-6848 Edition 1  10/2019 
www.jettools.com Copyright © 2019 JET 

HBS-1018EVS shown 

Tom Gauger
This .pdf document is bookmarked



 20 

14.1.1 H
B

S
-916E

V
S

 &
 1018E

V
S

 – B
ed

 an
d

 B
ase A

ssem
b

ly – E
xp

lo
d

ed
 V

iew
 

 

     



 21 

14.1.2  H
B

S
-916E

V
S

 – B
o

w
 A

ssem
b

ly – E
xp

lo
d

ed
 V

iew
 

 



 22 

14.1.3  H
B

S
-1018E

V
S

 – B
o

w
 A

ssem
b

ly – E
xp

lo
d

ed
 V

iew
 

 

 
 



 23 

14.1.4  HBS-916EVS & 1018EVS – Parts List 

Index No Part No Description Size Qty 

1 ................ HBS916-01 ................ Base ........................................................................  ...................................... 1 
 .................. HBS1018-01 .............. Base ........................................................................  ...................................... 1 
2 ................ TS-1492071 .............. Hex Cap Bolt ........................................................... M12x70 ......................... 4 
3 ................ TS-1540081 .............. Hex Nut .................................................................... M12 ............................... 4 
4 ................ HBS916-CP ............... Coolant Pump .......................................................... 1/8HPCSA  ................... 1 
5 ................ TS-1534052 .............. Pan Head Screw ...................................................... M6x16 ........................... 2 
6 ................ TS-2361061 .............. Lock Washer ............................................................ M6 ................................. 2 
8 ................ HBS916W-08 ............ Hose ........................................................................  ...................................... 1 
9 ................ HBS916W-09 ............ Coolant Gauge ........................................................  ...................................... 1 
9-1 ............. TS-1491041 .............. Hex Cap Bolt ........................................................... M10X30 ........................ 2 
9-2 ............. TS-1540071 .............. Hex Nut .................................................................... M10 ............................... 2 
10 .............. HBS916-10 ................ Chip Tray .................................................................  ...................................... 1 
 .................. HBS1018-10 .............. Chip Tray .................................................................  ...................................... 1 
11 .............. HBS916W-11AG ....... Bed ..........................................................................  ...................................... 1 
 .................. HBS1018W-11AG ..... Bed ..........................................................................  ...................................... 1 
12 .............. TS-1490051 .............. Hex Cap Screw ........................................................ M8x30 ........................... 8 
13 .............. TS-1550061 .............. Flat Washer ............................................................. 8mm .............................. 8 
14 .............. TS-2361081 .............. Lock Washer ............................................................ 8mm .............................. 8 
15 .............. TS-1540061 .............. Hex Nut .................................................................... M8 ................................. 8 
16 .............. HBS916W-16 ............ Stop Bracket ............................................................  ...................................... 1 
17 .............. HBS916W-17 ............ Stop Rod ..................................................................  ...................................... 1 
18 .............. HBS916W-18 ............ Lock Handle .............................................................  ...................................... 1 
19 .............. HBS916W-19 ............ Work Stop ................................................................  ...................................... 1 
20 .............. HBS916W-20 ............ Lock Knob ................................................................  ...................................... 1 
21 .............. HBS916-21 ............ ...Hand Wheel Assembly ............................................  ...................................... 1 
 .................. HBS1018-21 .............. Hand Wheel Assembly ............................................  ...................................... 1 
21-1 ...........HBS916W-21-1 ......... Set Screw ................................................................ 5/16” x 8” ....................... 1 
22 .............. HBS916W-22G ......... Lead Screw Seat .....................................................  ...................................... 1 
 .................. HBS1018W-22G ....... Lead Screw Seat .....................................................  ...................................... 1 
23 .............. TS-1490051 .............. Hex Cap Bolt ........................................................... M8x30 ........................... 2 
23-1 ........... TS-1551061 .............. Lock Washer ............................................................ 8mm .............................. 2 
23-2 ........... TS-1550061 .............. Flat Washer ............................................................. 8mm .............................. 2 
24 .............. HBS916W-24A .......... Lead Screw ..............................................................  ...................................... 1 
 .................. HBS1018W-24A ........ Lead Screw ..............................................................  ...................................... 1 
24-1 ........... HBS916W-24-1 ......... Key .......................................................................... 5x5x20mm .................... 1 
30 .............. HK-2516-2RS ............ Needle Bearing ........................................................  ...................................... 2 
30-1 ........... HBS916-30-1 ............ Bushing ....................................................................  ...................................... 1 
31 .............. HBS916W-31 ............ Torsion Spring .........................................................  ...................................... 1 
 .................. HBS1018W-31 .......... Torsion Spring .........................................................  ...................................... 1 
32 .............. HBS916W-32 ............ Pivot Shaft ...............................................................  ...................................... 1 
32-1 ........... TS-2360121 .............. Washer .................................................................... 12mm ............................ 2 
32-2 ........... HBS916W-32-2 ......... Bolt w/ Zerk Fitting ...................................................  ...................................... 2 
33 .............. HBS916W-33G ......... Pivot Bracket ...........................................................  ...................................... 1 
 .................. HBS1018W-33G ....... Pivot Bracket ...........................................................  ...................................... 1 
33-1 ........... TS-1525021 .............. Set Screw ................................................................ M10x12 ......................... 1 
34 .............. TS-1540081 .............. Hex Nut .................................................................... M12 ............................... 1 
35 .............. TS-1550081 .............. Flat Washer ............................................................. 12mm ............................ 1 
36 .............. TS-1492041 .............. Hex Cap Bolt ........................................................... M12x40 ......................... 1 
37 .............. HBS916W-37 ............ Torsion Spring Shaft ................................................  ...................................... 1 
38 .............. HBS916W-38 ............ C-Ring ..................................................................... S-22 .............................. 1 
39 .............. TS-1490041 .............. Hex Cap Bolt ........................................................... M8x25 ........................... 1 
39-1 ........... TS-2361081 .............. Lock Washer ............................................................ 8mm .............................. 1 
39-2 ........... TS-1550061 .............. Flat Washer ............................................................. 8mm .............................. 1 
40 .............. HBS916W-40 ............ Motor Tilt Plate ........................................................  ...................................... 2 
 .................. HBS1018W-40 .......... Motor Tilt Plate ........................................................  ...................................... 2 
40-1 ........... TS-1540061 .............. Hex Nut .................................................................... M8 ................................. 1 
41 .............. HBS916W-41 ............ Limit Switch Plate ....................................................  ...................................... 1 
42 .............. TS-1550061 .............. Flat Washer ............................................................. 8mm .............................. 2 
43 .............. TS-1490031 .............. Hex Cap Screw ........................................................ M8x20 ........................... 2 



 24 

Index No. Part No. Description Size Qty 

43-1 ........... TS-1551061 .............. Lock Washer ............................................................ 8mm .............................. 2 
44 .............. TS-1482021 .............. Hex Cap Screw ........................................................ M6x12 ........................... 4 
45 .............. HBS916W-45 ............ Limit Switch .............................................................  ...................................... 1 
47 .............. HBS916W-47 ............ Cylinder Pin .............................................................  ...................................... 1 
 .................. HBS1018W-47A ........ Cylinder Pin .............................................................  ...................................... 1 
48 .............. HBS916W-48 ............ C-Ring ..................................................................... S-20 .............................. 1 
49 .............. HBS916W-49 ............ C-Ring ..................................................................... S-25 .............................. 2 
50 .............. TS-1491041 .............. Hex Cap Screw ........................................................ M10x30 ......................... 1 
50-1 ........... TS-1540071 .............. Hex Nut .................................................................... M10 ............................... 1 
51 .............. HBS916W-51 ............ Hydraulic Cylinder Assembly ...................................  ...................................... 1 
 .................. HBS1018W-51 .......... Hydraulic Cylinder Assembly ...................................  ...................................... 1 
52 .............. HBS916W-52 ............ Cylinder Pin .............................................................  ...................................... 1 
52-1 ........... HBS916W-52-1 ......... Pin ...........................................................................  ...................................... 1 
53 .............. HBS916W-53 ............ Hydraulic Mounting Plate - Top ...............................  ...................................... 1 
 .................. HBS1018W-53 .......... Hydraulic Mounting Plate - Top ...............................  ...................................... 1 
53-1 ........... TS-1551071 .............. Lock Washer ............................................................ 10mm ............................ 2 
53-2 ........... TS-1491041 .............. Hex Cap Screw ........................................................ M10x30 ......................... 2 
54 .............. TS-1492051 .............. Hex Cap Screw ........................................................ M12x50 ......................... 2 
55 .............. TS-1550081 .............. Flat Washer ............................................................. 12mm ............................ 2 
56 .............. HBS916W-56 ............ Plate ........................................................................  ...................................... 1 
56-1 ........... HBS916W-56-1 ......... Pin ........................................................................... M5x45 ........................... 1 
57 .............. TS-0561051 .............. Hex Nut .................................................................... 1/2"-13 .......................... 2 
58 .............. HBS916W-58 ............ Spring Bracket .........................................................  ...................................... 1 
58-1 ........... TS-1490051 .............. Hex Cap Screw ........................................................ M8x30 ........................... 2 
58-2 ........... TS-1550051 .............. Flat Washer ............................................................. 8mm .............................. 2 
58-3 ........... TS-1551061 .............. Lock Washer ............................................................ 8mm .............................. 2 
58-4 ........... TS-1540061 .............. Hex Nut .................................................................... M8 ................................. 2 
59 .............. HBS916W-59 ............ Adjustable C-Bolt .....................................................  ...................................... 1 
60 .............. HBS916W-60 ............ Spring ......................................................................  ...................................... 1 
 .................. HBS1018W-60 .......... Spring ......................................................................  ...................................... 1 
61 .............. HBS916W-61 ............ Angle Scale .............................................................  ...................................... 1 
61-1 ........... HBS916W-61-1 ......... Rivet ........................................................................ M2x5 ............................. 3 
62 .............. TS-1492041 .............. Hex Cap Screw ........................................................ M12x40 ......................... 1 
62-1 ........... TS-1492051 .............. Hex Cap Screw ........................................................ M12x50 ......................... 1 
63 .............. TS-1551081 .............. Lock Washer ............................................................ 12mm ............................ 2 
63-1 ........... HBS916W-63-1 ......... Special Washer ....................................................... 12mm ............................ 1 
64 .............. HBS916W-64 ............ Vise Jaw – left .........................................................  ...................................... 1 
 .................. HBS1018W-64 .......... Vise Jaw - left ..........................................................  ...................................... 1 
65 .............. TS-1492051 .............. Hex Cap Bolt ........................................................... M12x50 ......................... 1 
66 .............. TS-1551081 .............. Lock Washer ............................................................ 12mm ............................ 1 
66-1 ........... HBS916W-63-1 ......... Special Washer ....................................................... 12mm ............................ 1 
67 .............. HBS916W-67 ............ Vise Jaw – right .......................................................  ...................................... 1 
 .................. HBS1018W-67 .......... Vise Jaw – right .......................................................  ...................................... 1 
68 .............. TS-1492041 .............. Hex Cap Bolt ........................................................... M12x40 ......................... 1 
68-1 ........... TS-1551081 .............. Lock Washer ............................................................ 12mm ............................ 1 
69 .............. HBS916W-69A .......... Knob ........................................................................ M6x30 ........................... 1 
69-1 ........... HBS916W-69-1 ......... Nut ........................................................................... M6 ................................. 1 
70 .............. HBS916-70 ................ Electrical Box Cover ................................................  ...................................... 1 
71 .............. HBS916-71 ................ Fuse Block ............................................................... CSA .............................. 2 
 .................. HBS916-71F1A ......... Fuse  ........................................................................ 1A /CSA ........................ 2 
72 .............. HBS916-72 ................ Magnetic Switch ...................................................... C12D10 ......................... 2 
72-1 ........... HBS1018-OL ............. Overload Switch ...................................................... 11-14A .......................... 1 
73 .............. HBS916EVS-73 ........ Relay .......................................................................  ...................................... 1 
74 .............. HBS916EVS-74 ........ Terminal Strip ..........................................................  ...................................... 1 
74-1 ........... HBS916-74-1 ............ Ground Plate ...........................................................  ...................................... 1 
75 .............. HBS916W-75 ............ Handle .....................................................................  ...................................... 2 
76 .............. TS-1534051 .............. Pan Head Screw ...................................................... M6x16 ........................... 4 
77 .............. TS-1482021 .............. Hex Cap Bolt ........................................................... M6x12 ........................... 2 
77-1 ........... TS-1551041 .............. Lock Washer ............................................................ M6 ................................. 2 
77-2 ........... TS-1550041 .............. Flat Washer ............................................................. M6 ................................. 2 
78 .............. HBS916W-78 ............ Wire Brush Guard ....................................................  ...................................... 1 
79 .............. TS-1503011 .............. Hex Socket Cap Screw ............................................ M6x8 ........................... 12 



 25 

Index No. Part No. Description Size Qty 

 .................. HBS1018W-79A ........ Adjustable Bracket Mount - rear (HBS-1018W only; not shown) .................... 1 
79-1 ........... TS-1550041 .............. Flat Washer (HBS-1018 only) .................................. M6 ............................... 12 
80 .............. HBS916W-80G ......... Blade Wheel Cover - right .......................................  ...................................... 1 
 .................. HBS1018W-80AG ..... Blade Wheel Cover - right .......................................  ...................................... 1 
81 .............. TS-1550041 .............. Flat Washer ............................................................. M6 ................................. 4 
82 .............. HBS916W-82 ............ Bushing ....................................................................  ...................................... 1 
83 .............. HBS916W-83 ............ Washer ....................................................................  ...................................... 1 
84 .............. HBS916W-84 ............ Drive Wheel .............................................................  ...................................... 1 
 .................. HBS1018W-84A ........ Drive Wheel ............................................................. 14” ................................. 1 
85 ..............  .................................. Blade (local purchase, HBS-916W) .........................  ...................................... 1 
 ..................  .................................. Blade (local purchase, HBS-1018W) .......................  ...................................... 1 
86 .............. HBS916W-86 ............ Hose ........................................................................  ...................................... 1 
87 .............. TS-1533032 .............. Pan Head Screw ...................................................... M5x10 ........................... 2 
88 .............. HBS916W-88 ............ Filter Screen ............................................................  ...................................... 1 
89 .............. TS-1492031 .............. Hex Cap Screw ........................................................ M12x35 ......................... 4 
89-1 ........... TS-1551081 .............. Lock Washer ............................................................ M12 ............................... 4 
90 .............. HBS916W-90 ............ Lock Knob ................................................................  ...................................... 4 
91 .............. HBS916W-91 ............ Hinge Pin .................................................................  ...................................... 2 
92 .............. HBS916W-92G ......... Blade Wheel Box - right ...........................................  ...................................... 1 
 .................. HBS1018W-92G ....... Blade Wheel Box - right ...........................................  ...................................... 1 
92-1 ........... TS-1525021 .............. Set Screw ................................................................ M10x12 ......................... 2 
93 .............. HBS916W-93 ............ Connector ................................................................  ...................................... 1 
 .................. HBS1018W-93 .......... Connector ................................................................  ...................................... 1 
94 .............. HBS916W-94G ......... Gear Box Assembly (must order entire assembly) ..  ...................................... 1 
94-1 ........... HBS916W-94-1 ......... Key, Dbl Rd Hd ........................................................ 7x7x45MM .................... 1 
95 .............. HBS916W-95 ............ Key .......................................................................... 7MM .............................. 1 
96 .............. HBS916W-96 ............ Pulley Cover ............................................................  ...................................... 1 
 .................. HBS1018W-96 .......... Pulley Cover ............................................................  ...................................... 1 
96-1 ........... HBS916W-96-1 ......... Lock Knob ................................................................  ...................................... 1 
97 .............. HBS916EVS-97 ........ Pulley .......................................................................  ...................................... 1 
98 .............. VB-A37 ...................... V-Belt  ...................................................................... A37 ............................... 1 
99 .............. HBS916EVS-97 ........ Pulley .......................................................................  ...................................... 1 
99-1 ........... TS-1524021 .............. Set Screw ................................................................ M8x10 ........................... 2 
100 ............ TS-1490021 .............. Hex Cap Screw ........................................................ M8x16 ........................... 2 
100-1 ......... TS-1550061 .............. Flat Washer ............................................................. M8 ................................. 2 
100-2 ......... TS-1551061 .............. Lock Washer ............................................................ M8 ................................. 2 
101 ............ HBS916W-101 .......... Hose ........................................................................  ...................................... 1 
101-1 ......... HBS916W-101-1 ....... Hose ........................................................................  ...................................... 1 
102 ............ HBS916W-102 .......... Support Shaft ...........................................................  ...................................... 1 
102-1 ......... TS-1550081 .............. Washer .................................................................... M12 ............................... 1 
102-2 ......... TS-1540081 .............. Hex Nut .................................................................... M12 ............................... 1 
102-3 ......... HBS916W-102-3 ....... C-Ring ..................................................................... S-19 .............................. 1 
103 ............ TS-1492021 .............. Hex Cap Screw ........................................................ M12x30 ......................... 2 
103-1 ......... HBS916W-103-1 ....... Hex Cap Bolt ........................................................... M12x20 ......................... 2 
104 ............ HBS916W-104 .......... Motor Mount Bracket ...............................................  ...................................... 1 
105 ............ HBS916W-105G ....... Column ....................................................................  ...................................... 1 
 .................. HBS1018W-105AG ... Column ....................................................................  ...................................... 1 
106 ............ TS-1506011 .............. Hex Socket Cap Screw ............................................ M12x20 ......................... 6 
106-1 ......... TS-1551081 .............. Lock Washer ............................................................ M12 ............................... 1 
106-2 ......... TS-1540081 .............. Washer .................................................................... M12 ............................... 1 
107 ............ HBS916W-107 .......... Locking Handle ........................................................  ...................................... 1 
108 ............ TS-1550061 .............. Flat Washer ............................................................. 8mm .............................. 1 
108-1 ......... TS-1551061 .............. Lock Washer ............................................................ M8 ................................. 1 
109 ............ TS-1490081 .............. Hex Cap Screw ........................................................ M8x45 ........................... 4 
109-1 ......... TS-1550061 .............. Flat Washer ............................................................. M8 ................................. 4 
110 ............ HBS916W-110 .......... Motor Mount Plate ...................................................  ...................................... 1 
111 ............ HBS916EVS-111 ...... Motor ....................................................................... 1-1/2HP,3PH,230V ....... 1 
 .................. HBS1018EVS-111 .... Motor ....................................................................... 2HP,3PH,230V  ............ 1 
112 ............ TS-1550061 .............. Flat Washer ............................................................. M8 ................................. 4 
112-1 ......... TS-1551061 .............. Lock Washer ............................................................ M8 ................................. 4 
113 ............ TS-1540061 .............. Hex Nut .................................................................... M8 ................................. 4 



 26 

Index No. Part No. Description Size Qty 

114 ............ HBS916W-114 .......... Key .......................................................................... 7MM .............................. 1 
115 ............ TS-1550081 .............. Flat Washer ............................................................. M12 ............................... 1 
116 ............ TS-1504041 .............. Hex Socket Cap Screw ............................................ M8x20 ........................... 1 
116-1 ......... HBS916W-116-1 ....... Shaft (HBS-916W) ...................................................  ...................................... 1 
117 ............ HBS916W-117G ....... Blade Wheel Cover - left ..........................................  ...................................... 1 
 .................. HBS1018W-117AG ... Blade Wheel Cover - left ..........................................  ...................................... 1 
118 ............ BB-608VV ................. Ball Bearing ............................................................. 608VV ........................... 2 
119 ............ TS-1492011 .............. Hex Cap Screw ........................................................ M12x25 ......................... 2 
120 ............ TS-1550081 .............. Washer .................................................................... M12 ............................... 1 
121 ............ BB-6205Z .................. Ball Bearing ............................................................. 6205Z ............................ 3 
122 ............ HBS916W-122 .......... Idler Wheel ..............................................................  ...................................... 1 
 .................. HBS1018W-122 ........ Idler Wheel ..............................................................  ...................................... 1 
123 ............ HBS916W-123 .......... Blade Guard ............................................................  ...................................... 1 
 .................. HBS1018W-123A ...... Blade Guard ............................................................  ...................................... 1 
123-1 ......... TS-1550061 .............. Flat Washer ............................................................. M8 ................................. 2 
123-2 ......... TS-1551061 .............. Lock Washer ............................................................ M8 ................................. 1 
123-3 ......... TS-1490021 .............. Hex Cap Screw ........................................................ M8x16 ........................... 1 
124 ............ HBS916W-124 .......... Guide Bracket - left ..................................................  ...................................... 1 
 .................. HBS916W-124A ........ Guide Bracket Assembly - left .................................  ...................................... 1 
 .................. HBS1018W-124A ...... Guide Bracket Assembly - left .................................  ...................................... 1 
124-1 ......... TS-1504031 .............. Hex Socket Cap Screw (HBS-916W) ...................... M8x16 ........................... 3 
 .................. TS-1504031 .............. Hex Socket Cap Screw (HBS-1018W) .................... M8x16 ........................... 6 
125 ............ TS-1550061 .............. Flat Washer ............................................................. M8 ................................. 4 
126 ............ BB-6201VV ............... Ball Bearing ............................................................. 6201VV ......................... 8 
127 ............ HBS916W-127 .......... Eccentric Sleeve (outside)(HBS-916W)...................  ...................................... 2 
 .................. HBS1018W-127 ........ Eccentric Sleeve (outside)(HBS-1018W).................  ...................................... 2 
127-1 ......... HBS916W-127-1 ....... Concentric Sleeve (inside)(HBS-916W) ..................  ...................................... 2 
 .................. HBS1018W-127-1 ..... Concentric Sleeve (inside)(HBS-1018W) ................  ...................................... 2 
128 ............ TS-1551061 .............. Lock Washer ............................................................ M8 ................................. 4 
129 ............ TS-1504091 .............. Hex Socket Cap Screw ............................................ M8x45 ........................... 4 
130 ............ TS-1503071 .............. Hex Socket Cap Screw ............................................ M6x30 ........................... 4 
130-1 ......... TS-1550041 .............. Flat Washer ............................................................. M6 ................................. 8 
130-2 ......... TS-2361061 .............. Lock Washer ............................................................ M6 ................................. 4 
131 ............ HBS916W-131 .......... Blade Guide .............................................................  ...................................... 4 
132 ............ TS-1504081 .............. Hex Socket Cap Screw (HBS-916W) ...................... M8x40 ........................... 2 
 .................. TS-1504081 .............. Hex Socket Cap Screw (HBS-1018W) .................... M8x40 ........................... 4 
133 ............ TS-2361081 .............. Lock Washer (HBS-916W) ...................................... M8 ................................. 2 
 .................. TS-2361081 .............. Lock Washer (HBS-1018W) .................................... M8 ................................. 4 
133-1 ......... TS-1550061 .............. Flat Washer (HBS-916W) ........................................ M8 ................................. 2 
 .................. TS-1550061 .............. Flat Washer (HBS-1018W) ...................................... M8 ................................. 4 
134 ............ HBS916W-134G ....... Adjustable Bracket ...................................................  ...................................... 1 
 .................. HBS1018W-134AG ... Adjustable Bracket ...................................................  ...................................... 1 
135 ............ HBS916W-135 .......... Scale (HBS-916W) ..................................................  ...................................... 1 
 .................. HBS1018W-135 ........ Dovetail Scale ..........................................................  ...................................... 1 
135-1 ......... HBS916W-135-1 ....... Rivet (HBS-916W) ................................................... M2x5 ............................. 4 
 .................. HBS1018W-135-1 ..... Pan Head Screw (HBS-1018W) .............................. M5x8 ............................. 4 
136 ............ TS-1505031 .............. Hex Socket Cap Screw ............................................ M10x25 ......................... 2 
137 ............ HBS916W-137 .......... Slide .........................................................................  ...................................... 1 
 .................. HBS1018W-137AG ... Slide .........................................................................  ...................................... 1 
138 ............ HBS916W-138G ....... Blade Bracket - left ..................................................  ...................................... 1 
 .................. HBS1018W-138G ..... Blade Bracket - left ..................................................  ...................................... 1 
139 ............ TS-1492021 .............. Hex Cap Bolt ........................................................... M12x30 ......................... 4 
139-1 ......... TS-1551081 .............. Lock Washer ............................................................ M12 ............................... 4 
139-2 ......... TS-1550081 .............. Flat Washer ............................................................. M12 ............................... 2 
140 ............ TS-1490041 .............. Hex Cap Bolt (HBS-916W) ...................................... M8x25 ........................... 2 
140-1 ......... TS-1551061 .............. Lock Washer (HBS-916W) ...................................... M8 ................................. 2 
141 ............ HBS916W-141 .......... Knob ........................................................................  ...................................... 1 
 .................. HBS1018W-141 ........ Knob ........................................................................  ...................................... 1 
142 ............ HBS916W-142 .......... Plate ........................................................................  ...................................... 1 
143 ............ TS-1524021 .............. Set Screw ................................................................ M8x10 ........................... 4 
144 ............ HBS916W-144G ....... Blade Bracket - right ................................................  ...................................... 1 
 .................. HBS1018W-144G ..... Blade Bracket - right ................................................  ...................................... 1 



 27 

Index No. Part No. Description Size Qty 

145 ............ TS-1482011 .............. Hex Cap Bolt ........................................................... M6x10 ........................... 1 
145-1 ......... TS-1551041 .............. Lock Washer ............................................................ M6 ................................. 1 
146 ............ TS-1550041 .............. Washer .................................................................... M6 ................................. 1 
147 ............ HBS916W-147 .......... Wire Brush ...............................................................  ...................................... 1 
 .................. HBS1018W-147 ........ Wire Brush ...............................................................  ...................................... 1 
148 ............ HBS916W-148 .......... Wire Brush Rod .......................................................  ...................................... 1 
 .................. HBS1018W-148 ........ Wire Brush Rod .......................................................  ...................................... 1 
149 ............ HBS916W-149 .......... Guide Bracket - right ................................................  ...................................... 1 
 .................. HBS1018W-149 ........ Guide Bracket - right ................................................  ...................................... 1 
 .................. HBS916W-149A ........ Guide Bracket Assembly - right ...............................  ...................................... 1 
 .................. HBS1018W-149A ...... Guide Bracket Assembly - right ...............................  ...................................... 1 
150 ............ HBS916W-150 .......... Spring ......................................................................  ...................................... 1 
 .................. HBS1018W-150 ........ Spring ......................................................................  ...................................... 1 
152 ............ TS-1540071 .............. Hex Nut .................................................................... M10 ............................... 1 
153 ............ TS-1504091 .............. Hex Socket Cap Screw (HBS-916W) ...................... M8x45 ........................... 2 
153-1 ......... TS-1504111 .............. Hex Socket Cap Screw (HBS-916W) ...................... M8x55 ........................... 1 
153-2 ......... TS-1551061 .............. Lock Washer (HBS-916W) ...................................... M8 ................................. 1 
153-3 ......... TS-1550051 .............. Flat Washer (HBS-1018W) ...................................... M8 ................................. 1 
154 ............ HBS1018W-154AG ... Adjustable Bracket - right (HBS-1018W) .................  ...................................... 1 
155 ............ TS-1540081 .............. Hex Nut .................................................................... M12 ............................... 1 
156 ............ MBS1014W-156 ........ Hex Cap Bolt with Rubber Stopper .......................... M12x60 ......................... 1 
157 ............ HBS916W-157G ....... Blade Guard ............................................................  ...................................... 1 
 .................. HBS1018W-157AG ... Blade Guard ............................................................  ...................................... 1 
157-1 ......... HBS1018W-157-1G .. Blade Guard - down .................................................  ...................................... 1 
 .................. HBS916W-157-1G .... Blade Guard - down .................................................  ...................................... 1 
157-2 ......... TS-1482021 .............. Hex Cap Screw ........................................................ M6x12 ........................... 2 
157-3 ......... TS-1550041 .............. Flat Washer ............................................................. M6 ................................. 2 
158 ............ HBS916W-158 .......... Lock Knob ................................................................  ...................................... 2 
159 ............ TS-1523021 .............. Set Screw (HBS-1018W) ......................................... M6x8 ............................. 1 
160 ............ HBS916W-160 .......... Adjusting Valve ........................................................  ...................................... 2 
160-1 ......... HBS916W-160-1 ....... Clamp ......................................................................  ...................................... 1 
160-2 ......... TS-1551041 .............. Lock Washer ............................................................ M6 ................................. 4 
160-3 ......... TS-1482021 .............. Hex Cap Screw ........................................................ M6x12 ........................... 4 
161 ............ HBS916-161A ........... Power Indicator Light Assembly .............................. CSA .............................. 1 
162 ............ HBS916-162 .............. Start Switch ............................................................. CSA .............................. 1 
163 ............ HBS916-163 .............. Stop Switch .............................................................. CSA .............................. 1 
164 ............ HBS916-164 .............. Pump Switch ............................................................ CSA .............................. 1 
165N .......... HBS916W-165N ........ Feed Control - Hydraulic On/Off Valve ....................  ...................................... 1  
 .................. HBS1018W-165N ...... Feed Control - Hydraulic On/Off Valve ....................  ...................................... 1  
 .................. HBS916W-165S-K .... Knob for On/Off Valve .............................................  ...................................... 1 
 .................. HBS916W-165S-1 ..... Speed Control Valve ................................................  ...................................... 1 
 .................. HBS1018W-165S-1 .... Speed Control Valve ................................................  ...................................... 1 
 .................. HBS916W-165S-1-K ... Knob for Speed Control Valve .................................  ...................................... 1 
165N-1  ..... HBS916EVS-165N-1 . Plate ........................................................................  ...................................... 1 
166 ............ HBS916W-166 .......... Connecting Tube .....................................................  ...................................... 1 
166-1 ......... HBS916W-166-1 ....... Hose Clamp .............................................................  ...................................... 5 
168 ............ HBS916EVS-168 ...... Control Box ..............................................................  ...................................... 1 
168-1 ......... HBS916W-168-1 ....... Pan Head Screw ...................................................... M5x10 ........................... 2 
168-2 ......... HBS916W-168-2 ....... Strain Relief  ............................................................  ...................................... 1 
168-3 ......... TS-1503031 .............. Hex Socket Cap Screw ............................................ M6x12 ........................... 2 
168-4 ......... TS-1550041 .............. Flat Washer ............................................................. M6 ................................. 2 
168-5 ......... HBS916EVS-168-5 ... Strain Relief  ............................................................ PG9  .............................. 1 
169 ............ HBS916EVS-169 ...... Control Panel ...........................................................  ...................................... 1 
170 ............ TS-1533032 .............. Pan Head Screw ...................................................... M5x10 ........................... 6 
171 ............ HBS916W-171G ....... Wheel Box - left .......................................................  ...................................... 1 
 .................. HBS1018W-171G ..... Wheel Box - left .......................................................  ...................................... 1 
171-1 ......... HBS916W-171-1 ....... Block (HBS-916W)...................................................  ...................................... 1 
171-2 ......... TS-1551041 .............. Lock Washer (HBS-916W) ...................................... M6 ................................. 2 
171-3 ......... TS-1482031 .............. Hex Cap Bolt (HBS-916W) ...................................... M6x16 ........................... 2 
172 ............ HBS916W-172 .......... Handle .....................................................................  ...................................... 1 
173 ............ TS-1540081 .............. Hex Nut .................................................................... M12 ............................... 2 
175 ............ TS-1533032 .............. Pan Head Screw ...................................................... M5x10 ........................... 2 



 28 

Index No. Part No. Description Size Qty 

176 ............ HBS916W-176 .......... Indicator Scale .........................................................  ...................................... 1 
177 ............ HBS916W-177G ....... Slide Bracket ...........................................................  ...................................... 1 
178 ............ HBS916W-178 .......... Tension Shaft ..........................................................  ...................................... 1 
179 ............ HBS916W-179 .......... Key .......................................................................... 5MM .............................. 1 
180 ............ HBS916-180 ............. Handwheel ...............................................................  ...................................... 1 
181 ............ HBS916W-181 .......... Lock Washer ............................................................ M22 ............................. 13 
182 ............ HBS916W-182 .......... Flat Steel Washer ....................................................  ...................................... 1 
183 ............ HBS916W-183 .......... Tension Indicator .....................................................  ...................................... 1 
184 ............ BB-51104 .................. Thrust Bearing ......................................................... 51104 ............................ 1 
187 ............ HBS916W-187G ....... Slide .........................................................................  ...................................... 1 
188 ............ TS-1524021 .............. Set Screw ................................................................ M8x10 ........................... 1 
189 ............ HBS916W-189 .......... Extension Bar ..........................................................  ...................................... 1 
190 ............ HBS916W-190 .......... Wheel Shaft .............................................................  ...................................... 1 
191 ............ HBS916W-191 .......... Nut w/Hole For Set Screw ....................................... M14 ............................... 1 
191-1 ......... TS-1523021 .............. Set Screw ................................................................ M6x8 ............................. 1 
192 ............ TS-1504051 .............. Hex Socket Cap Screw ............................................ M8x25 ........................... 4 
193 ............ TS-1492011 .............. Hex Socket Cap Screw ............................................ M12x25 ......................... 1 
194 ............ HBS916W-194 .......... Gib ...........................................................................  ...................................... 2 
195 ............ HBS916W-195 .......... Hex Cap Screw (re: HBS916W-196) .......................  ...................................... 3 
196 ............ HBS916W-196 .......... Screw Assembly ......................................................  ...................................... 3 
196-1 ......... HBS916W-196-1 ....... Lock Washer (re: HBS916W-196) ...........................  ...................................... 3 
197 ............ HBS916W-197 .......... Hose Fitting .............................................................  ...................................... 1 
198 ............ HBS916W-198 .......... Hose Clamp .............................................................  ...................................... 1 
199 ............ HBS916W-199 .......... Hose Clamp .............................................................  ...................................... 2 
 .................. HBS1018W-199 ........ Hose Clamp .............................................................  ...................................... 1 
201 ............ HBS916-201 .............. Strain Relief Fitting .................................................. PG11 ............................. 1 
202 ............ HBS916EVS-202 ...... Power Cord (115V) .................................................. 5-15P ............................ 1 
203 ............ HBS916W-203 .......... Screw .......................................................................  ...................................... 1 
204 ............ LM000404 ................. ID Label, HBS-916EVS (not shown) ........................  ...................................... 1 
 .................. LM000405 ................. ID Label, HBS-1018EVS (not shown) ......................  ...................................... 1 
205 ............ HBS916W-205 .......... Warning Label (not shown) ......................................  ...................................... 1 
207 ............ HBS916W-207 .......... Hose ........................................................................  ...................................... 1 
208 ............ HBS916W-208 .......... Hose ........................................................................  ...................................... 1 
213 ............ TS-1550071 .............. Flat Washer ............................................................. M10 ............................... 2 
214 ............ HBS1018W-214 ........ Clamp ......................................................................  ...................................... 2 
215 ............ HBS916W-215 .......... Cu Connector ..........................................................  ...................................... 1 
 .................. HBS1018W-215 ........ Cu Connector ..........................................................  ...................................... 2 
215-1 ......... HBS916W-215-1 ....... Cu Connector (HBS-916W) .....................................  ...................................... 1 
216 ............ TS-1504051 .............. Hex Socket Cap Screw ............................................ M8x25 ........................... 2 
217 ............ HBS916W-217 .......... Slide Bracket ...........................................................  ...................................... 1 
218 ............ HBS916W-218 .......... Lead Screw Bracket ................................................  ...................................... 1 
219 ............ HBS916W-219 .......... Rack Block ...............................................................  ...................................... 1 
 .................. HBS1018W-219 ........ Rack Block ...............................................................  ...................................... 1 
220 ............ HBS916W-220 .......... Rack ........................................................................  ...................................... 1 
 .................. HBS1018W-220 ........ Rack ........................................................................  ...................................... 1 
221 ............ HBS916W-221 .......... Pin ...........................................................................  ...................................... 1 
222 ............ HBS916W-222G ....... Plate ........................................................................  ...................................... 1 
 .................. HBS1018W-222G ..... Plate ........................................................................  ...................................... 1 
223 ............ TS-1503011 .............. Hex Socket Cap Screw ............................................ M6x8 ............................. 2 
224 ............ HBS916W-224 .......... Rubber Ring ............................................................  ...................................... 2 
225……...…HBS916EVS-225 ...... Inverter .................................................................... 2HP 110V 1PH ............. 1 
226……...…HBS916EVS-226 ...... Blade Speed Knob ...................................................  ...................................... 1 
 .................. JET-203 ..................... JET Logo (not shown).............................................. 203 x 84mm .................. 1 
227 ............ HBS916EVS-227 ...... Terminal Box  ..........................................................  ...................................... 1 
228 ............ HBS916EVS-228 ...... Terminal Box Cover  ................................................  ...................................... 1 
229 ............ TS-1533032 .............. Pan Head Screw ...................................................... M5x10 ........................... 6 



 29 

14.2.1  H
B

S
-916E

V
S

 &
 1018E

V
S

 – G
ear S

p
eed

 R
ed

u
cin

g
 B

o
x – E

xp
lo

d
ed

 V
iew

 

 

 

 
 



 30 

14.2.2  HBS-916EVS & 1018EVS – Gear Speed Reducing Box – Parts List 

Index No. Part No. Description Size Qty 

 
 .................. HBS916W-94G ......... Gear Box Assembly (includes #1 thru 23) ...............  ...................................... 1 
1 ................ HBS916W-94-01 ....... Oil Seal .................................................................... 35x55x8 mm ................. 1 
2 ................ BB-30207 .................. Bearing .................................................................... 30207 ............................ 1 
3 ................ BB-6207 .................... Bearing .................................................................... 6207 .............................. 1 
4 ................ HBS916W-94-04 ....... Shaft ........................................................................  ...................................... 1 
5 ................ HBS916W-94-05 ....... Key, Dbl Rd Hd ........................................................ 8x7x30 mm ................... 1 
6 ................ HBS916W-94-06 ....... Gear Wheel .............................................................  ...................................... 1 
7 ................ BB-6206 .................... Bearing .................................................................... 6206 .............................. 1 
8 ................ HBS916W-94-08 ....... Output Shaft Cover ..................................................  ...................................... 1 
9 ................ HBS916W-94-09 ....... Output Hex Cap Screw ............................................ M10x20 ......................... 4 
10 .............. HBS916W-94-10 ....... Input Hex Cap Screw ............................................... M8x20 ........................... 4 
11 .............. HBS916W-94-11 ....... Input Shaft Cover .....................................................  ...................................... 1 
12 .............. HBS916W-94-12 ....... Washer ....................................................................  ...................................... 1 
13 .............. BB-6025 .................... Bearing .................................................................... 6025 .............................. 1 
 .................. BB-30205 .................. Bearing .................................................................... 30205 ............................ 1 
14 .............. HBS916W-94-14 ....... Input Shaft ...............................................................  ...................................... 1 
15 .............. HBS916W-94-15 ....... Key, Dbl Rd Hd ........................................................ 7x7x60 mm ................... 1 
16 .............. BB-6205 .................... Bearing .................................................................... 6205 .............................. 2 
17 .............. HBS916W-94-17 ....... C-Retaining Ring, Ext .............................................. R52 ............................... 1 
18 .............. HBS916W-94-18 ....... Oil Seal .................................................................... 25x52x8 mm ................. 1 
19 .............. HBS916W-94-19 ....... Vent Bolt ..................................................................  ...................................... 1 
20 .............. HBS916W-94-20 ....... Gear Box .................................................................  ...................................... 1 
21 .............. HBS916W-94-21 ....... Oil Lens ...................................................................  ...................................... 1 
22 .............. HBS916W-94-22 ....... Draw Plug ................................................................  ...................................... 1 
23 .............. HBS916W-94-23 ....... Key, Dbl Rd Hd ........................................................ 7x7x45 mm ................... 1 
 
 
 
 
 

 

  


	Horizontal EVS Band Saw
	1.0 IMPORTANT SAFETYINSTRUCTIONS
	2.0 Table of contents
	3.0 About this manual
	4.0 Specifications
	5.0 Setup and assembly
	5.1 Shipping contents
	5.2 Tools required for assembly
	5.3 Uncrating and spotting
	5.4 Assembly
	5.4.1 Motor
	5.4.2 V-belt and pulley cover

	5.5 Control box
	5.6 Lubrication

	6.0 Electrical connections
	6.1 Connecting motor cable
	6.2 Connecting power cable
	6.3 GROUNDING INSTRUCTIONS
	6.4 Extension cords

	7.0 Adjustments
	7.1 Removing and installing blades
	7.2 Blade tension
	7.3 Blade tracking
	7.4 Blade guide bracket adjustment
	7.5 Blade guide adjustments
	7.5.1 Rear support bearing
	7.5.2 Guide blocks and bearings

	7.6 Test cutting to verify adjustment
	7.7 Bow weight adjustment
	7.8 Vise adjustments
	7.9 Work stop adjustment
	7.10 Limit switch adjustment

	8.0 Operating controls
	9.0 Prior to Operation
	10.0 Operation
	10.1 Blade selection
	10.2 Blade break-in procedure
	10.3 Evaluating cutting efficiency

	11.0 User-maintenance
	11.1 Lubrication
	11.2 Sheave alignment
	11.3 Additional servicing
	11.4 Lubrication schedule

	12.0 Blade speed recommendations
	13.0 Troubleshooting HBS-916, HBS-1018
	14.0 Replacement Parts
	14.1.1 HBS-916EVS & 1018EVS – Bed and Base Assembly – Exploded View
	14.1.2 HBS-916EVS – Bow Assembly – Exploded View
	14.1.3 HBS-1018EVS – Bow Assembly – Exploded View
	14.1.4 HBS-916EVS & 1018EVS – Parts List
	14.2.1 HBS-916EVS & 1018EVS – Gear Speed Reducing Box – Exploded View
	14.2.2 HBS-916EVS & 1018EVS – Gear Speed Reducing Box – Parts List

	15.0 Electrical Connections – HBS-916EVS,1018EVS
	16.0 Warranty and service



